'BODY WORK AND TRIM ASSEMBLY




. NO.

@
5]

NO.

_ PART

DESCRIPTION

NO.
REQ'D -

REF.
- NO.

NO. .

PART .-

 DESCRIPTION-

1. 1748757
2 «11186130

3 1743434AJB

4 1753022

.5 1735125 -

6 * 1107383
-7 -1734269
' 8. 1753911
© . 9 1100255
: ~«1o * 1100799

11 77753865 _
12 1753890

13 1753897
14 “1753892
15 1753895

16" 1753896
17 © 1186391

18 ¢.1100242 .

190 1186230

20" - 1743987AJB
21 . 1751805AJB
22 1751 803AJ B

23 1742665

124 1742664
25 ¢ 1186330
26 1742666

27 1754925

28 1753902 .
29 » 1742934,

‘Fender Decgl L.

e ST

1

Rd. Hd. Sq. Neck Screw 3/8- 16 x

A=A i e -
Seat Support Assembly..........

Compress:on Spring

-Nut & Washer Assembly ..........

Flat Washer3/8 .................
Knob......:..0...... S

PivotBlock .........oouvinnnnt, .

Flat Washer 5/16 .............,

‘Hex Screw 5/16-18 x 1-1/2..... ..
"Rear Fender .........c...o....
Hood Decal..'..."..‘...‘....; ...... L
.HoodDecalRH.................

Hood Decal L H.
Fender Decal R.

Flange Nut 5/16-18.... . .. SR
Lock Washer 5/16 .- . o

Hex Nut 5/16-18....... SO
Runmng Board Support
R.H. Runnmg Board..............
L.H. Running Board .. .".s........

CRiH.FootPad ..~ .....ciieecs '
LH.FootPad.v. ... ........... :
" FL. Lock Screw 5/16-18 x 7/8

Center Foot Pad
Instruction Decal
Operating Instrument Decal

Angle Speed Nut............ DU
Hex Hd. Screw 1/4-20 x 5/8

- 30 e 1111599

] Co’n{mon Hardware - Purchase Locally .

’

31 1747836 Retalmng Ring....... ...l..i.. 67
32 1742459AJB Hinge Link .......... P 2
33 ° 1744062AJB Hinge Strap Assembly..... SRV . 2.
34 1752914 .  Grille Support Assembly...",...., 2
35 1734398 . LockNut1/4-20............... .. 8
36. . 1742458AJB: Hinge Link ........... ... ve. 2
"' 37 « 1186309 ' Fiange Lock Screw’ 1/4-20 x 5/8 _12
‘38 ¢ 1186389 Flange Lock Nut.1/4-20....... .12
38 1742483AJB GrilleCap .............. . "2,
. 40 1100069 . Hex Hd. Screw 1/4-20 x 1 cegeees 2
©41. 1742494AJB “Grille........ T e 1
42 ° 1753912 . . Side CoverGuide ............... -4
43 1186059 - PopRivet1/8x 1/4 . ... ....... B - N
44 -1743554AJB L.H. Side Cover......... ceeemn 1
.1743553AJB -R.H. Side Covér................. 1
45 1744065._, - SealingBlock.................. 2
46’ 1115815  Phil. Hd. Machine Screw.........
_ - #10-24 X 5/8 .. iniuiiiarnnnias 4
C. 47 0 1727127, RubberlLatch.................v. 2
48 1727126 Clip.i..... e i, 2
- 49 1185985 Keps Nut #10-24 ...0..00........ 2
50 1744067 . Sealing Strip..i.i.oan.. ... P |
51 1750670 - Choke Decal....-.-.-.....'., ....... 1.
52 1744051AJB Hood Assembly ...............7. "1
53 1753899 Service Instrument Decal.......; 1
54 1753901 . Reflector ...... et 2te2
" 55 e 1107381 Flat Washer1/4 ... .. .....c..... 4
. 56 - 1754133 Instrument Panel................ 1
57 1753932 Throttle Decal ... .. vov vt 1
58 1753893  'R.H. Side CoverDecal.:...::.... T
59 -1753894 'L:H. Side Cover Decal........... 1




“ s FﬁAME, UFT AND
STEERING ASSEMBLY

‘&4




MODEL 3014H -

- . REF. - PART = = - L. .. NO. .. /REF. .PART =~ o R, NO.
"NO. - NO.. o DESCHIPTION’:‘_ - REQD ‘NO... "NO.~ '.DE_SCRIPTION . REQD
1 1724491 Thd Screw 5/16—18x3/4 ..... oo 4 39 1750594 - Steermg Suppon Assembly S
.2 1753907 . . SteeringWheel ................. . .o 40 1715301 -, Thrust Washer.... ... A e )
e 3"e 1703822 - Roll Pin 1/4 x 1~ 1/2...".4.‘......'.. 7 .41 1750501 - Sector@earAssembly. ... ... ..:7 1
T 4- 1185632 . . Flange Beanng e - 42 1185386 . Flange Béaring= ... ioon.n . 2
R 5 1752363 . . Stdgring Shaft Support .... ...+ 43 1113527 = _ Retaining ng...."‘.....;....._ ..... i1
6. 1186389 ’,"-Flange Nut1/4-20..:-..‘; - 44 1747315 - Bracket ..... e T
©.x ' 711863097 . . Flange Screw 1/4-20 x'5/8.. <45 1750581 - Spindie Arm Assembly LA
8 "*1753905 - Instr. Panel Support..}....], - 46« 1100049AJB Hex Head Screw 3/8-16 x 2 1/4 1
9 . 1185456 U Type Speed_.Nut_ 1/4-20.: = 47 # 1733398AJB Hex LoCK Nut 3/8-16 ...........: :
1742172AJB Battery Support..... SN " 4881708755 .FlatWasher3/8 ............. BRI
1751068 . " Statjonary Gunde..'...x. AT SN 1110150 ‘Lock Nut'3/8-24......... s -
1862273 - . Pulley ........... e bameaaa, ' : 1716180AJB Ball Joint...... e e e 2
1185830 .. Flat Washer.. ... R T B Yo , 1186247 . .Jam Hex Nut 1/]-2&.\,-./?&»
. ‘@ 1186330 " Flange Lock Screw 5/16—18 X 7/8 34 s 1750499AJB ‘Steering Rod ... ... L.
i - 1750957 . Lock Jam:Nut 1/2- -20. st 1747316 . Bracket ...............
.~ 1750495AJB Steering: Arm Seea s 4. 1750811 AttachmentBracket
"1751715 - ‘Bracket ;... e '0'1,.1863_45' . .- Flange Hex Screzw 3/8-16 x- 3/4 .
T 1185427 - Retaining Rlng SR 5 ¢ 1186393. Flange Hex Nut/3/18-16 ... ..
o 1747189 PinL L. el 73110112 ¢ Lock Hex NUt 57811 . veeyinns
DL ‘¢ 1186098 - Carr. Bolt 5/16—18x3/4 o2 . 758! 1744453 - Hex Hd. Screw 5/8-11 x.2-174 .. .
Sl |, 1751067 - Sliding Guide'.v...vrv.in AT b 59'% 1750486AJB L.H. Spindle Assembly .....
ot ‘s 1107385 ' Flat Washem/z..'..l.f._.‘.". T2 © 80, 1750490AJB R.H. Spindle Assembly ..........
i 1186391. Flange . eveee. 427 0T 61571720327 3 ‘Bushlng...;'.,..._...._,‘,.;_-......'..
1100350 - Cotter Pin 1/8 x 1.4 80 0 62.1718086 . ¢ “Valve Stem ... el L2l
“1751070- . .LiftRod ........ . 6371185976 GreaseFlttmg Ce L e
1747322%. - 8pAGEr ... .. e 2 €1 1754105 . Wheel ... ... ‘.
1752414 Lift Shaft Assembly ...... Teelta, 1. . 65 -1754108 - Tire 15x 6.00-6 ............
1743430 - Fender.Support Assambly ..... g1 - 66 1742133 - Flange Bearing .......%.......
1749801 -, Rear Panel Assembly.. ...\ oo -1 67 1185388 Retalmng Ring......c.... e
1740984 - ' Axle Supporti......... e C2 .68 1701447 - washer. . ....i.vcineenene..
. -1750450 - " Actuateor..... IS SR S .y 69.° ~1750494AJB  Front Axle Assembly ............ .
o '1185388  Retaining Ring.........: R 2 7. 70 1750841AJB TireRod.. ..%..........
1177567 = . Ret‘ammgng...........’.‘...‘.:. 1 . .71 1742343 Front Frame .. ...................
. 34 1751802. - 'RefrFrame......,.......... R I .72 1750307 ©.  LiftBracket.. .........,
- /"35 1742934, - Angle Bracket Speed Nut..:.'.... 4 - - 73 1744444 ‘Wheel-Cap ....... P
36 1751284 - Steering Shaft'.......:..f. ... 1. - 74 1706419 - Pin, Clevis....... SRS SR
.. ../ 37 1730375 .- ...ShimWasher .......... ereeeens 3 .75 1747320 . CableGuide..... ... . cea.lt,y
/%38 1747303 " - Flange Beanng St 1 0 76 @ 1100043 - . HexScrew 3/8-16x1-1/4 :........~
.¢. Common Hardware - Purchase Locally >
co- A a ’ . EER )
@ ¢ )
- t‘ _’ . '(‘ : om . : ' .
& e . '
. TR S o . ,
. .
T L “‘%M‘; U e i :
\ L N AT te
_______ N K v _i




' BRIGGS & STAATTON |~
. (See Breakdowr¥ . .l .-

- : . e e I
. « Bl Lo e
<5 ENGINE-ASSEMBLY - -
s g Pt e Saaenirict ' . o
! e .o LY
LT Voo > N
; ! e e

o m L

Y.










R 3 Cow , .
' ) -\ - 1 ’E.,r- .‘i/
- - ~ . ’ : -
) e P . 3 7 f‘ttﬁ-‘;\ - i , Dy i., A . \ ‘
, IR S o - ;/ T . Y } g 13 , _L.:_ gD " ".,1 ." m s o :
R T R T Y I B T - MODEL 3014H . .
RPN R L PR 2 - AP s R A
Lo, T CL £ T e - -~ : .
= / ¥ oA oA - (e g
s JE L F . o N L, N R :
~ .| REF.\ “PART > . 4} L :NO. ° <" REF. PART ~ - : ' [ K -NO.
=X|NO. NOL =l 7‘,-1_Jsscnm11qﬂ "REQ'D > NO. , NO. f o 4 PESCRIPTION - ., -REQ’
N R RS B R AR Tt T —F —
R 7 1743539AJB PedaI’Assemny ......... e 1.\ 53¢ 1111614 ‘Hex Hd Screw 3/8 16%37,.. 5. Y 4
< Th 21120210 ©\' Rl Pin 3/¥6 x 13/16 i, it ... ... +1 "~ 764 1100905 , Woodrutf Key 1/8x 1/2.% 5. ... /"2
", . 7 3..11858027 ' Flange Bu’shlng......;*-....!' ..... '+t /58 1747166 '~ Set Screw 17428 x 3/8 7. .../ 87
Y 1743693\AJB Hydro'Pedal Suppor‘f......_.‘..'_. .41 4% 56 1744089 \ Hyqro Sheaveé ... 1
RN 5-1107386 /"« Flat Washer5/8 ......... U 5277 8T 1741953 T Fan ......e..iigieeiens e L
s LRS! 1750738AJB Accelérator Shatt Assembly 1. - 58e 1111598. ~ Hex Screw 1'/4b % 5/8.. R |
" .. «7 #C1110150. 7 LockHex Nut3/8-24. cevenediido 71507059 € 1100241 - Lock Washer1/4.... 5! U
L 8 1733963 . BallJoint.... ... el aiesr o 1 .- '60 @ 1107381 . Flat Washer' 1/4?...{ ..... o1
i ST a1741866" ».Speed Control Rod.'..‘..-...f..(.‘; 1 6T 1100242 . LockWaﬁher 5/16.......;.‘ ...... 3
e 10 @ 1100049 - Hex Hd, Screw 3/8-16 x2-1/4 /2 62 1744090 - ldler ..+l R
2, 141101107383 . - FlatWdsher3/8.....,..,.. Z.... 10 1741861 " " IdlerArm -, . T
N - v 1201741338 V-Belt 845" ...l iienn.. s ‘54 1701322 *_* ‘Exfension §pring. -............. S
o ,,13 ©1733398 © _ Lock Nut 3/8 164.; ..... b N . S .85 1724929 Thrust Was L= G PN Lo 2
o .-1749904 ... Special PivOt . oo vrireiviiinnntn, 1. .- 66 1728030 .-Slesve., ,..,.- ............ e 1
15 1714233 " Snap Bushing, ...... 27U \B7 71100064 *Hex Hd:. Scraw1/§-?3)(1y1/2 1
TSR e [ I L1741 858 Cam Plate Rod 0 M @’8 1134514 Lock Nut 1/2 13... : J. 1
S 17 1751881 B2 69 ° 1107385 IFlatW\asher 1/2 1
18 © 1720612 - . Extension §prlng - | .70 @ 11‘&6330_ :Flange Lock Screw*5/16-1‘8 x7/8 o 4
.+ | 19 ¢ 1100360~ : ‘Cpttér Pin3/16x 1.7 4 71971186391, . Flanga Lock Nut 5/16:18 s ¥ 1
o e 11728908 Compression- Sprlng vemeees [T > 7271741867 ;.- Bracket .\ .,".....;’1\’,' 1
L 12171746944 7 Brake Rodis:.. . us . e ieeaes ~Th nT73- 17471865 PushOnCap ........\..:.. g 1
7 - 12 11202100 . RollPin 3/16x13/16 AR 2% Ts74 17418597 Nbutral Plate i ... ... . KOS
© 123" 1751880 L Arm Assembly.......... LT 75C 7 1932369 * Spacer .. < K. N R S
24 1751063, . - Brake Lock Fjod...'..,.,.?-..,./.;:. -1 7"~ 376 71703052 - Special Washer Lo “' O T
' " 1754882 ~  Brake Pedal Agsembly.....7. ..z, -} 1'-’_/ "77 1741872 -~ Neujral‘P}ate Suppoit..v... ... R AT
- S 28 1100350 - * Cotter PinM/8 X1 . B - .78 1741873 . Neutral Plate.Bracket............ 1
C & w29 17286945 FootRest..'...;'...‘..f. i 1L .T9- 1712332,; FLOVBT. frt i
£ 30 ¢ 1100359 Cotter Pin 1/8 x 5/8. . AR 5. \80 o 1‘186231 : Hex Nut 3/8-16 . s St
~31° 1118802 - Retaining qu.é..-.‘, Cieeees 2 '81 ¢ 1100255 ~ _ Fiat Washersne...‘,.‘.:..f...-.'.'...‘-. VB
' 132..174185T  “Coritrol Pifi ., 7. .. v ib G g 82,0 1728199 > Sitch, Interlock ., i iu eyl AT
.7 133 “a72beds o5 Cusliy\on Block ./ RSOOSR | r’—“ *83 ® 1732499 > --Logk Nut 5/16-187. .. .... SRR )
"3 33>, 1720928 . Extension Spnng e Sl 27 84 e 1186345 Flange Screw 3/8-16x3/4".....‘7. T3
CF |35 1743386 4 'Speed Gpntrol Ammacs Tl T 85 1720706, "Bearing ..............q. P 17
P ' [p§ -~ 1720361 \\ - Thrust Washev"...../..’.'...L(..\..-.l:w e » t1743633 ~'Hydro Pedal Pad....... 1
R ®.[87 12052 " Neutralizing Arm .. ... St L, 2 87 1749764 - ddler ... i ieii e s 21
S .7 88 1720529 Thrust Washer..' ..... LN . ... 88 1747875 - Grip............ g o 9
. ..39 1185732 - Retaiping Rind. . %..7. . ...... T 1/\ 89 1713783 Spacer :................ L
T 40 e 1186309 . Flange LockScrew 1/4-20% 5/8 3 - .-80.,.1753026 . - Wheel Bt e 8
S~ ,91 * 1186389 -Flange Lock Nut\1‘/4—20-— I I 91 . 1100256 ' Flat Washer 3/8...........‘_ ..... -
42 - 1744866 . Retaining Ring.............:.... 2 927 1748491 Pivot BIOCK ....ve. ue.. s Lo S0
o L 43 17 7872 ~ ~Washer..... eweder. AR 93 * 1186230 Hex Nut 5/16-18 .. R < !
SN A4 1754182 L Tire 20—1’600x‘8 R 2 j 4 . 1727777 -, Speed Nut Plate S
L m g\. 45 _1,218086‘ " Valve - 2/°,. ,95_ Buylocal LugNut.. e v B
Tl 48 1754161, ' Wheel: \lsc . : 2 796 1753031. - Wheel HubAs -2
& T 47 1747874 - N Y-Bolt:. ; 2 97‘ 17 3897 ;. "Magnel ..... - Segeed ¥ .1
2 48151748146 " .-Square Key1/4x2— 2 71186396+  Nut, FIZ7/16-20 (2,00 0
R _49 11719694 - Clamp Saddié’ . ...’ 2 , 99 A750736 - Screw, Spec. ... ik e
- ;"'“ : 50 SR ,' Transaxle, P.eerlessM SRR 100/1750739\ : Sw:tch Bracket ... 1
DU e (Sée bfeakdo\hm pag‘e" | 101 1’729480 Screw 4-40'x 5/8 S 2 .
UL szomo r Gagket . 7.t : S SRR L : 9%@*%* L
L= 52 B2 174’199{ “Eaton Hydrostatlc Transm1ss|cm' S e ™ o
SJ e ST A \Model 7. JURN - _
; ’, » ; . L - @ /‘: //; .. (vﬁ 5 : ';77 - 3
e ‘0 Qommon Hardware -_Purchase Locally " S
L (Grad95Wﬁere appllcable : ,;,h i e . ; ) ",- e
: i Tt ! ;"“'
= N - }. >
by iy , 9 )




FR

“ VQLTAGE
'SENSOR

D ¢

SOLENOID

3y —

BL lGNlT1ON

BRI SWITCH

" “CONSOLE

- ENGINE: .

+

) BATTERY. .

) LR, . a ] . R
TACHOMETER ;

LEIGHTS:
P10 *

HYDROSTATIC?]
TEMP. 3.

s

TEMP. -
v

I@NITION * -

CRUISE ..\

. v
INTERLOCK
PLUG ..

cdmaon. ‘
‘PLUG °

"..J_"

GRUISE :

PI.ZUG

MODULE ~ § .- "



~ MODEL 3014H

" WIRE coLbh CODE

Hf’HED E
/. B- BLACK
:~V!-.WHITE‘”_ -

O- ORANGE "

- Y- YELLOW
P-PURPLE"
BL-BLUE -
GN- GREEN
BR- BROWN

.B/O% BLACK/ORANGE

. P/W- BURPLE/WHITE

R YELLOW/WHIT?&{L': wa

“RyW- RED/WHITE -

 ‘mme-ReD/BLACK |

FI/Y- FIED/YELLOW .

-BLACK/WHITE N IR

B/A< BLACK/RED -

B/Y-. BLACK/Y ELLOW

IGNITION SWITCH. ,

o L

REAR VIEW OF SWITCH

-3

LIGHT SWITCH

CRUISE SWITCH

- SWITCH™

0 .0
OLENOID

. BRAKE’
SWITCH

“CRUISE , .+ -t -

©UMAGNET Y Y % R 3
‘ - : ) . e : s ’ . ':\—.-

,“.‘REAR v:sw"a

ELECTRIC"”“
: LIFTSWITCH
ﬁ_—ﬁ Ly

~ F~uP | DOWN
. REAR YIEW

e ‘ -_' _Ar._\ - - R . .
'GH-XGRAY LB YELLOW?BLAC . ) o o
=8 |inTertock | s ey A Lel g 4|
AR PLUG £, Cowe el N : ‘ 1 ==+ -
X RN e OFF | ON_ “OFF | -ON. RESET
' SEAT '

FIEAFI VIEW

. proswiTeH - . | -
(ATTACHMENT DRIVE) |

oN: ] |

’CONTROL MODULE -
* CONNECTOR

5' 'INTERLOCK

INTERLOCK v
PLUG CONNECTOR‘ o

nso/‘-,"‘n .
YELLOW .

2

g CONNTECTORS AREPART - |
“OF INSTRUMENT PANEL™ ©-
T HARNESS "

SWITCH

- "n

GRAV

° h

GREEN

j 2

anssu‘

YELLOW/
*BLAEK:

ENGINE PLUG
CONNECTOR

BLACK

-cl-aér

'G—-—nso

T _ .A o
RED/BLACIF/iMHITi\—?URPLE o '

/

" RED/YELLOW —)
. YELLOW/WHITE --—-

" ORANGE /

A0 L REDS sl

BLACKIWHITE

e ’44“~?*ff'“;//l.-9;

/

1 ___— BROWN

..\a.-—'—-ag.Acx'
Voo

4

"_ / .
o

. The Gontrol Module is used ;o .

. otthekey switch:
T Actlvate the cruise

control

s ELLOW

1. Check the console Iights in the test posntion

\ R .
\ URPLE\ ' " T
-—‘\'befucmonmas o

sucmso e




. /' (RED) - Te B
. FUEL'SOLEROID . -

s




. MODEL 3014H "

1'L’H"SIDE DO
T41 RH. SIDE

_REF.. “PART = =~ . .. = “NO. ‘REF. - PART . I T

"NO.  NO.. ~ ¢ DESCRlPTION s HEOD . NO CUNOG -;_' ' DESCRIPTiON -+ REQD:
-1 1737454 WearStnp...;...f.....1....'..'..'.. L1 - 2T e 1100089' ~ Hex Screw 1/4-20x2 1/2..'.' ..... 1

‘2 --1722732 - Battery Cable (Pos) ...... , 1 28 1753911 PivotBlock..........0..civeenal 1

‘31186389 - Flang Lock Nut /4-20 ..... L 4 v 29 71733576 Switch-Sedl. ... . vcoon.. il 71

T4 1744021 LightSupport. /... ... 0 0on i Y%7 30 1752135 - Interlock Harness .. ... edeeenan. R
- 5., 1753984 . - Headlight..... / ..... /2 - 317 1751415 PTO.Switch .............. R I

6 1753991 . ControlModule........... N 32 1751496°  Light S\h‘[itc_h'. PR ST Y B

7 1742658 Switch ...../.......... SEOLS T2 33 1754183 ' ignition Switch ...... Fesedeades o1
8. 1735531 ‘. Wire Tle/ 3 34, 1753986" _.IgnitionKey .............. e o1

9 - 1744386 Batt:erry Cable (Neg) ...... A b 1 35 1753945 - Harness, Engine ............:.., -« 1

110" - 1753900° AT JOU SR 36  1739631°  Cover :..... ......... R,
1101748719 ‘HourMeter..;..... ..... SUUIURR N ¢ 37 1751572 Bulb L.........iieeiiiliile, eer 6

PR 12 * 1744580 ‘Seal Strlp/.......' ...... e et 38 1186020 ', Thd Cut Screw &32x3/8.; ..... . 2

Ce . 1301107381 Flat Washer1/4........... SO 39. 1743516 Repjlacemem Fuse, 30A ......... 1

; 714 1734398  Hex Lock Nut 1/4 20 v 4 40 1752809 © Grommet:...........h.e.i.aenn. oA
LT e 5. 17421730 JeBolt ol / 2, 41" 1753946" . Tachometer .................... .1
TR 1 - 3 1115815~ Phll Hd Screw #10-24x5/8 2 42 1752501. - . Switch, Cruise e e e ceee o 100
S E L UAT 1185986 Nut#}0-24 2+ . .- 43 1753874  SWitch, Electric Lift :.........e. . 01
o S 18 1751498 'Ba,ttery ERANTANS 1.7 44 1753855 - SWncp Temp (Hydro) S
et 19 1753539’ Solenoud NS @ 1s " o457 1754082 ‘Nut; Key ‘Switch.:.......% 005, 1,
ST 2071750968 - 'Screw 632x1/2...5. ... . '-46' 1752132, Voltage Sensor ..... Ceeen. Veieee 1,
o 21 1744022 Retalner..,.‘....;...;.-.;./ ceirree L 2 21751088,  LiftHarness .....c..oecopes.iye.  1-

© 7226 1186230 .-+ Heéx Nut 5/16-18 . PR | ’ . 1753886 “ Harness Crunse ,' N

_ .t + .23 1748014 . Grommet......... g ceeeeiio 20 49 1}7444‘89 DlodeAssy ..... Yeeerus T
st T 24 1722081 Starter Cable™ Vedoves o1 o o 50 - 1753854 ‘Swutch 'I;emp ,(Englne) wreseeren 1

. . 25 1753944 .‘Consolé ere Harnes R D ‘ R A
Ll 26 1747738 /J-Chp .......... B 34k - s N o
L g Q . o ’
¥ .‘ . i ,‘ "l : '..' » 7 . .»h ‘&s’._

F-10 .t"‘ - - ﬁ 13

. ) bt ’ f 1
P LY =t s B




“‘_n“, . y."' s .‘.'\ . ;,V‘,\:; ) 2 I.. ”.-. " '_“ . i X i B ‘ ' R -“, o ’
. GEAR REDUCTION AND DIFFERENTIAL, MODEL 1327C - =~ - :

] R ) - - . . . - @ . R 5
. . - . s ' ‘ :
PR 4 o ! ' ’ '




. ORDER ALL PEERLESS PARTS FROM YOUR NEAREST

POWEH PRODUCTS TECUMSEH ENGINE DEALER _
; ‘ - ‘ R
REF . PART I , "MFIEFV._ PART_.‘ R PP AT
“NO.= - NO. ' DESCRIPTION ; CUUNOE No_ - ; _pssqglnm
YU 778197 .0 Bevel Pinion L. .l oLl 7820424 - Housmg and" Bushlrg
2 ' 778198 . Bevel'Gear .. .......... P R "Assembly (8-5/8" long)
i 3 7860197 £ Drive Pin ..o L © (incl.-2'ofNo: 21777 .
4 . 786027 % " 'Diive Block., ..., .. .. .. " 23 776207.: .- Brake Shaft ... .... o
5 774028A  -. "Differential C,arner S .24 . 788044 : . Case-to-Cover Gasket R
6 . 774029A° - Differential ‘Carrier . ... 1. 425. .. 7780367 . , ‘Output Gear ....... B CIE
.7 778033A.: . Ring Gear .. i ogs 778083 . ",'Idler Gear ... ...... .00
8- ., ‘774526 . . Axle (13—11/69 fong). . ;0 w27y 0 778041, 1 Qutput Shaft
g 7745277, - Axie (15—11/64" Iong} 28 786017 ' Spacer ... . ii.ilii...
. =780107 - “Washer ... .. 00000 29, 780001 Washer®
780042 - “Thrust Washer ......... - g& 780090 - Wagher .:
;. 792018" . Snap Ring ............: ~$1¥Y 788008 Ol Seal ..... e
"+ .792020 ~ Hex Hd. Screw,’ 1/4—20x - 32 786026 Dowel Pin.. .. . : ...,
S 2aa .33 792046 - Hex Washer Hd. Screw o
S 14 - 792006 Lockwasher 1/4™ .. ... . : Thread Formlng 1/¢2o X
' 15+ 770072 - Case Assembly (lncl Nos. e
I LT L 18 &T) 34 0 792010 - Pipe’ Plug
‘ " 16. . 780013 . Needle Bearing . e 35 ' 788046 - " Gasket ................
.17 780088 -.'. . Needle Bearing . . .86 790027 - - 'Brake Disk .........:l. .
"*18. 772085 "' -~ Cover Assembly (Incl, Nos.. ‘377 790006 . Brake Pad .
' S 16 & 19) "3g" 780007 -  Brake Pad Plate : Soeioe
S .19~ 780089 ' - Needle Beanng S .}. A 39 7 ,.790028 « Brake Pad. Holder ceeei e 0
7 20 - 782041A". . " Housing and Bashing, ¥ 40" 790031 - .Brake Lever . ... ... ..
_ { R . S L Assembly (6 -5/8'" long) . . 41 792076 Flat Washer"
_ S .~ .. (incl. 2 of No.21) . 42° 5792075 Locknut 5/16-24 °
' 21 . 780054 . Bushlng S T 43 - 792073 Hex Hd. Screw, Thread )
" c LT CLeve b Forpming, 1/4-20 x- 1 1/4 L
. 786086 - ;Bracket B o enanan
. ’:.F‘\d' > " N ‘
. .f. > - o . t
S N
SEEAN . ' o . N e
T I
R ﬁ’ _1_ a
N




